HEADzzow'd ER

AIRBAG SHIELD KIT
INSTALL GUIDE

Compatible with Model Year 2014 and
newer John Deere R and 400 Series
Sprayers




AIRBAG SHIELD KIT
LAYOUT

NOTES:
DS = DRIVERS SIDE
PS = PASSENGERS SIDE Page 01 of 06




HEAD s ER

INSTALLATION INSTRUCTIONS

TOOLS NEEDED:

Impact or Dirill Estimated Install Time
Penetrating Oil (WD40 or similar) -~ 30mi
13mm Wrench CL) min

18mm Wrench

STEPS:

1.

Spray penetrating oil into the threads on the front side of the airbag
assembly and kingpin.

Use the supplied tap (M10 1.5 pitch (enclosed in packaging)) to clean
threads on the front side of the airbag assembly and kingpin.

Loosen and remove the M12 nut at the top of the airbag assembly and
kingpin using an 18mm wrench.

Hang the airbag shield assembly on the bolt.

Loosely thread the M12 nut that was removed in Step 3 back onto the bolt.
Thread supplied M10x30 flanged bolts through the airbag mounting
bracket into the holes on the front side of the airbag assembly and kingpin

and then tighten the hardware using a 13mm wrench.

Tighten the nut at the top of the airbag assembly and kingpin using an
18mm wrench.

If you have questions, call Ben Sommers at 515.601.6521

- 3

Page 02 of 06



AIRBAG SHIELD KIT FRONT DRIVERS SIDE

77-201100
ITEM NO. PART NUMBER DESCRIPTION QTY.
] 67-201010 SHIELD BRACKET, DS ]
2 37-201201 LARGE SHIELD (NOTCHED), FRONT DS ]
3 37-201004 FLAT SHIELD ]
4 37-201002 STABILIZER ARM, DS 1
) 02-38161CBGRSBLK 3/8"-16 x 1 CARRIAGE BOLT GRADE 5, BLACK 13
6 02-3816CLNZP 3/8"-16 SERRATED FLANGE LOCK NUT, BLK 13
/ 02-M1012530HHFBBLK| M10-1.25 X 30OMM HEX HEAD FLANGE BOLT, BLACK 2

O—1H

Page 03 of 06



AIRBAG SHIELD KIT FRONT PASSENGERS SIDE

77-201150
ITEM NO. PART NUMBER DESCRIPTION QTY.
] 67-201015 SHIELD BRACKET, PS ]
2 37-201251 LARGE SHIELD (NOTCHED), FRONT PS ]
3 37-201004 FLAT SHIELD ]
4 37-201003 STABILIZER ARM, PS ]
) 02-38161CBGRSBLK 3/8"-16 x 1 CARRIAGE BOLT GRADE 5, BLACK 13
6 02-3816CLNZP 3/8"-16 SERRATED FLANGE LOCK NUT, BLK 13
/ 02-M1012530HHFBBLK| MT10-1.25 X 30OMM HEX HEAD FLANGE BOLT, BLACK 2

Pl

7 4 -
AN A
LA v
. &< Q;?v’\v
Ce F 7 e v 0 o

: :____n a\vﬂ\v N 0 7
| | 6 o
I o=

Z ]

3 o

&

Page 04 of 06



AIRBAG SHIELD KIT REAR DRIVERS SIDE

/7-201200
ITEM NO. PART NUMBER DESCRIPTION QTY.
| 67-201010 SHIELD BRACKET, DS |
2 37-201101 LARGE SHIELD, REAR DS |
3 37-201004 FLAT SHIELD |
4 37-201002 STABILIZER ARM, DS |
5 02-38161CBGRSBLK 3/8"-16 x 1 CARRIAGE BOLT GRADE 5, BLACK 13
6 02-3816CLNZP 3/8"-16 SERRATED FLANGE LOCK NUT, BLK 13
/ 02-M1012530HHFBBLK|] M10-1.25 X 30MM HEX HEAD FLANGE BOLT, BLACK 2

®

aH

o8 f--

//0
P . L

LR - 8 )a,; g
cr/:tf?/h < 2
Cff:) g AET
Cf/h(f/‘l = !
|
5
&

Page 05 of 06



AIRBAG SHIELD KIT REAR PASSENGERS SIDE

77-201250
ITEM NO. PART NUMBER DESCRIPTION QTY.
] 67-201015 SHIELD BRACKET, PS |
2 37-201151 LARGE SHIELD, REAR PS ]
3 37-201004 FLAT SHIELD ]
4 37-201003 STABILIZER ARM, PS 1
5 02-38161CBGRS5BLK 3/8"-16 x 1 CARRIAGE BOLT GRADE 5, BLACK 13
6 02-3816CLNZP 3/8"-16 SERRATED FLANGE LOCK NUT, BLK 13
/ 02-M1012530HHFBBLK| M10-1.25 X 30MM HEX HEAD FLANGE BOLT, BLACK 2

O—8

Page 06 of 06



	COVER
	LAYOUT
	INSTRUCTIONS
	FRONT DS
	Drawing View8
	Drawing View22

	FRONT PS
	Drawing View5
	Drawing View12

	REAR DS
	Drawing View6
	Drawing View13

	REAR PS
	Drawing View7
	Drawing View14


